
棕刚玉化学成分检测报告

BrownAluminum Oxide Certificate of Chemical Analysis

郑州市海旭磨料有限公司

Sample From: Zhengzhou Haixu Abrasives Co., Ltd

取样日期

Sampling time
2023.1.6

批量

Batch
200g

取样人

Sampling
people

冯建超

检验日期

Test date
2023.1.6

批号

Batch
2023010614

取样地点

Sampling
Place

车间/workshop

品名

Product name
棕刚玉/BFA

粒度

Size
24#

检测标准

Test standard
FEPA

检 验 结 果/RESULT

项 目 Item Percentage (%)

Al2O3 96.12

Fe2O3 0.26

SiO2 0.95

TiO2 2.32

评定结果

Result

合格/Qualified

盖章

Signature


